A-BA1250 1/2" Dr. Power Impact To:

Ir:\ld:x Parts No. Description Q'ty l':qd:x Parts No. Description Q"t
1 |BA1250#01 Housing (R ) 1 | 4-16 |BA1250#4-16 |Pin 3
2 |BA1250#02 Housing (L) 1 | 4-17 |BA1250#4-17 |Reduction Gear 1
3 [BA1250%#03 Nut 2 | 4-18 |BA1250#4-18 |Wahser 1
4 |{BA1250#04 Gear Box Ass'y 1 | 4-19 |BA1250#4-19 |Bearing 1

4-1 |BA1250#4-1 Gear Case 1 | 4-20 |BA1250#4-20 |O-Ring 1

4-2 |BA1250#4-2 O Ring 1 | 4-21 |BA1250#4-21 |Oil Gasket 1
4-3 [BA1250#4-3 Bushing 1 | 4-22 |BA1250#4-22 |Gear Box Cover j
4-4 |BA1250#4-4 Washer 2 5 |[BA1250#05 Armature Ass'y 1
4-5 [BA1250#4-5 Thurst Bearing 1 6 |BA1250#06 Motor Controller Ass'y .
4-6 |BA1250#4-6 Middle Shaft Ass'y 1 7 |BA1250#07 Rear Cover ]
4-7 |BA1250#4-7 Impact Block 1 8 |[BA1250#08 R/L Knob :
4-8 |BA1250#4-8 Washer 2 9 |BA1250#09 Led Cover :
4-9 |BA1250#4-9 Thurst Bearing 1 10 |BA1250#10 Button :

4-10 |BA1250#4-10 Spring 1 11 |BA1250#11 Control Panel :

4-11 |BA1250#4-11 Thrust Plate 1 12 |BA1250#12 Belt Hook :

4-12 |BA12504#4-12 Washer 1 13 [BA1250#13 Screw :

4-13 |BA1250#4-13 Shaft 1 14 |BA1250#14 Screw 1

4-14 |BA1250#4-14 Steel Ball 2 15 |BA1250#15 Screw :

4-15 [BA1250#4-15 Plate Gear 3 16 |BA1250#16 5.0Ah Battery Pack




